
• 
1 

UNIVERSAL ATOMIC DIESEL 

MODEL 20 
5416 (16 H.P.) 

1 200140 PARTLIST M-20 
DTY PART NO . DESCRIPTION 

SERVICE PARTS I3MH 

PARTS MANUAL 

[ffirn[[Jn~; 
Universal Motors 

PRICE $10.0 0 FORM 12-83 





CRANKCASE GROUP . . 

CYLINDER HEAD GROUP 

GEAR CASE GROUP . • 

BEARING CASE GROUP 

HEAD COVER GROUP 

BREATIlER GROUP 

CAMSHAFT GROUP 

PISTON, CRANKSHAFT GROUP 

VALVE, ROCKER ARM GROUP 

FLYWHEEL GROUP 

NOZZLE HOLDER GROUP 

FUEL CAMSHAFT GROUP 

SPEED CONTROL PLATE GROUP 

GOVERNOR GROUP 

NOZZLE HOLDER GROUP 

INJECTION PUMP GROUP 

STARTER GROUP • • 

FUEL FILTER GROUP 

OIL FILTER 2 GROUP 

WATER PUMP GROUP - CIRCULATING 

WATER PUMP - RAW WATER 

AIR CLEANER GROUP • 

ENGINE MOUNT GROUP 

TRANSMISSION GROUP 

COUPLINGS • . • • • 

TIlROTTLE LINKAGE CONTROL GROUP 

DYNAMO GROUP 

EXHAUST MANIFOLD GROUP 

PAGE NO. 

1 - 2 

3 

4 - 5 

6 

7 - 8 

9 

10 -11 

12 

13 

14 

15 

16 -17 

18 -19 

20 

21 

22 

23 -24 

25 

26 

27 

27A 

28 

29 

30 

30A 

31 

32 

33 



Page 2 
(Index Con t ' d) 

HEAT EXCHANGER . 34 - 35 

INSTRUMENT PANEL 36 

GASKET SET . . . 36 

SPARE PARTS KIT 36 

WIRING DIAGRAM . 37 



WHEN ORDERING PARTS, SPECIFY MODEL AND SERIAL NUMBER OF ENGINE. 

This information is absolutely essential for the correct execution of your 
order. We do not hold ourselves responsible for errors or delays where this 
is lacking . 

SERIAL NUMBER LOCATIONS 

Stamped on upper left hand corner of block - ignition side - facing flywheel 
end (front of engine). 

Stamped in block directly above flywheel housing, under front oil filler. 

On engine nameplate located on reverse gear housing cover. 

On engine nameplate located on engine manifold. 

RETURNED PARTS 

Parts may be returned for credit subject to authorization by the factory, 
factory inspection and acceptance upon receipt, and a 15% Re-Stocking charge. 

A return goods authorization number must be requested from the factory prior 
to returning the parts. 

All return shipments must be fully PREPAID and clearly marked with shipper's 
name and address. 

LOSS OR DAMAGE IN TRANSIT 

Our responsibility ceases upon delivery of shipments to the common carrier. 
Any claims for loss or damage in transit must be filed with the transportation 
company. 

SHORTAGE CLAIMS 

All claims for shor tage must be filed within ten (10) days after receipt of 
shipment and must be accompanied by packing list. 

ALL ORDERS FOR REPAIR PARTS MUST BE PLACED THROUGH OUR DISTRIBUTOR/DEALER IN 
YOUR AREA. 

MEDALIST - UNIVERSAL MOTORS 
P.O. BOX 2508 

OSHKOSH, WI 54903 

(414)231-4100 Cable UNIMOT 

ATTENTION - SERVICE DEPT. 



CRANKCASE GROUP 

26 I 
27 

ITEM I PART NO. 

1 2dRf,<;n 
2 
3 
4 
5 
6 
7 
8 
9 I 

10 
11 
12 
13 
14 
15 
16 298856 
17 298651 
18 298652 
19 
20 
21 298653 
22 298654 
23 248655 
24 

, 

16 

DESCRIPTION 

rr.nkr.<p -,,] v 

r··on.roc~ 

Plup 
PlllP ", >O'< ion 
r. c. , 1 ' 

Cao Sealin2 
PIU2 Exoansion 
Plu!! Pin 
Plu!! Pin 
Pin Strai!!ht 
Pin Strai2ht 
Pin Strat"ht 
Pin Strai!!ht 
Pin Pipe 
Pioe Water 
Liner Cylinder 
Oil Pan 
Oil Pan Gasket 
Bolt 
Washer Spring. 
Plug 
Gasket 
Oil Filter 
Bolt 

iUNIT 

- .. 
. -

+ L _ - .! . 
, 
, .. 
2 

_L_ 
4 
1 . 
2 

.. - - - ...J.. ._ 
7_ 
1 ._ 
1 -
1 
2 
1 . 

1 
16 
16 

1 
1 
1 
1 -

1 



CRANKCASE GROUP 

~; 
Universal Motors 

ITEMI PART NO. OEseR I PTI ON I UNIT I 
25 298657 o Ring 1 

26 298656 Oi 1 Fi aer A .. "mhlv 1 

27 Gasket 1 
28 Stud 1 
29 Bolt 3 
30 Nut 1 
31 Washer, Spring 5 
32 Washer Plain 4 
33 298658 Plug 1 
34 298659 Gasket 1 
35 298660 Plug 1 
36 Gasket 1 
37 298661 Dipstick 1 
38 298662 o Rim! 2 
39 298665 o Ring 1 
40 298663 Swi tch, Oil 1 
41 298664 Cock, Drain 1 
4~ Washer Plain 16 

2 



CYLINDER HEAD GROUP 

~; 
Universal Motors 

12 

~Al----12 

ITEM I PART NO . DEseR I PTI ON I UNIT 

1 00"," Hnnl< "_"'_0 2 
2 S'ud 2 -3 Nut 2 
4 Washer SDrin~ 2 
5 ~7 Cylinder Head Assembly 1 
6 Cy linder Head 1 

, 7 CaD Sealin2 2 
! 8 CaD Sealin~ 1 

9 Pluo Pin 2 
10 Guide Valve 4 , 
11 298668 I Bolt Cylinder Head 8 
12: 298669 Stud CYlinder Head 2 ! 
13 298670 Nut Cylinder Head 2 
14 : 298671 Washer Plain 10 
15 I 20R';72 Gasket CYlinder Head 1 
16 

, 
298673 Shim Cylinder Head Gasket 1 

17 
18 
19 256736 Comole te Gasket Set -20 
21 -, 
22 
23 
24 

3 



GEAR CASE GROUP 

~I 
Universal Motors 

. , 

I ITEM I PART NO. DESCRIPTION I UNIT I 
1 298674 Gear Case Assemblv 1 
2 Gear Case 1 
3 Plul! Pin 2 
4 Plul! Pin 1 
5 Can Sealing 1 
6 Cap, Sealinl! 1 
7 Pipe, Water 1 
8 o RiM 3 
9 Pin, Start Spring 1 

10 Pipe, Water Return 1 
11 298675 Packing, Gear Case 1 
12 Bolt 1 
13 298676 Bolt 10 
14 Bolt 3 
15 Washer, Sllrin2 14 
16 Washer, Plain 14 
17 298677 Ball 1 
18 298678 SDrin2 1 
19 298679 Cap 1 
20 ·298680 DRing 1 
21 298681 o Rinl! 1 
22 298477 Adaoter Plate 1 
23 298485 Packinl! 1 
24 298863 Stud 4 

4 



GEAR CASE GROUP (CoNTINUED) 

. , 

I 
ITEM I PART NO. OEseR I PTION I UNIT I 
25 2988 64 Nut 4 
26 Washer, Spring 4 
27 Washer, Plain 4 
28 
29 

5 



BEARING CASE GROUP 

9 11 

24-----( 
'-......19 

23-----

~; 
Universal Motors 

ITEMI PART NO. DESCRIPTION I UNIT I 
1 
2 
3 298685 Bearin2 Case Assemblv 1 
4 Case Main BearinQ 1 1 
5 Case Main Bearino 2 1 

6 298686 Bol t 1 4 
7 ~98687 Washer 1 2 
8 198688 Washer 2 2 
9 298689 Gasket 1 

10 298690 Cover Bearin2 1 
11 298691 Gasket, Cover 1 
12 Bolt 8 
13 Washer Sprin2 8 
14 Washer Plain 8 
15 Bolt 8 
16 298692 Washer Cover 1 1 
17 298693 Washer Cover 2 2 
18 298694 Washer, Cover 3 1 
19 298695 Seal Oil 1 
20 298696 Bearin2 Case Assembly 1 1 
21 Case, Bearinjl 1-1 1 
22 Case, Bearing 1-2 1 
23 298697 Bolt 2 1---
24 298698 Washer 3 1 

6 



HEAD COVER GROUP 

ri7 
I 

16" \ I 

11 9 
'-

~I r: 
Universal Motors ~ 6 

23 ~,-
14 12 13 : ' 7 

/ 24 - , 

~MJ 5 _ ~j ~ 
"-.. , ~ _~ i 

15 I " -~~~\ 
! ~-.r'-....// I 

-~ I ' 
) . -) 1;1 
~. ;}J 

2 

ITEMI PART NO. DESCRIPTION 

1 298724 Cover Cylinder Head 
2 298725 Gasket Head Cover 
3 298726 Nut Head Cover 
4 298727 Washer Head Cover 
5 29R72R C;~sket Nut 
6 29R729 rOVeT De~omDI~sion Hole 
7 298730 Gasket Cover 
8 Bolt 
9 Washer Spring 

10 298731 Stopper Decompression Shaft 
11 298732 Bol t 
12 Washer Snrin2 
13 298733 Holder Decompression Wire 
14 Bol t 
15 298734 Sprinl!, Decompression 
16 298735 Decomnression Shaft Assembly 
17 Shaft Decompression 
18 Lever Decompression 
19 Pin Sprinl!, 
20 298736 Bolt De~ompression 

21 29873 7 Nut Decompression 
22 298738 a Rin2 
23 298739 Plu~ Oil Filler 
24 298740 a Ring 

17 

I UNIT I 
1 
1 
2 
2 
2 
2 
2 
4 
6 
1 
1 
3 
1 
2 
1 
1 
1 
1 
1 
2 
2 
4 
1 
1 

7 



HEAD COVER GROUP 

~-I 
r17 Universal Motors 
I 

16~ \ 
119 14 

" ., 

:. 

ITEMI PART NO . 

25 Cover 
26 Gasket 
27 Stud 
28 Nut 

DESCRIPTION 

Cover 

20 21 
/ , 

2 

1 
1 
2 
2 

8 



BREATHER GROUP 
r-------------------~---------------------------------------

~I 
Universal Motors 

10 

ITEM I PART NO. OESeR! PTION I UNIT I 
1 Breather Assembly 1 
2 298699 Breather 1 
3 298700 Plate Element 1 
4 298701 ' Packino Cover 2 
5 298702 Element Breather 1 
6 298703 Oil Shield, Breather 1 
7 Stud 2 
8 Nut 2 
9 Washer, SprinR 2 

10 298704 Hos e, Breather 1 
11 
12 
13 
14 Cover 1 
15 Packino Cover 1 
16 Bolt 2 
17 Washer Sorino 2 
18 
19 
20 
21 
22 
23 
24 

9 



CAMSHAFT GROUP 

ITEMI PART NO. DESCRIPTION 

1 --;-QA7&1 Tonno< d 
2 298742 Rod Puch 4 

3 Camshaft Assembly 1 
4 298743 Camshaft 1 
5 298744 Pluu Pin ? 

6 298745 Gear Camshaft 1 
7 298746 Key, Feather 1 
8 298747 Stopper, Camshaft 1 
9 298748 Cir-Clip External 1 

10 Bolt 2 
11 298749 Washer, Stopper 1 
IT 298750 Idle Gear Assembly 1 
13 Idle Gear 1 
14 Bushin~, Idle Gear 2 
15 298751 Collar 1 Idle Gear 1 V;. 298752 Collar 2 Idle Gear 1 
17 298753 Cir-Clip, Idle Gear 1 
18 298754 Shaft Idle Gear 1 
19 Bolt 3 
20 298755 Washer, Idle Gear Shaft 1 
21 298756 Gasket, Oil PumlD I 
22 Bolt 4 

23 Washer, Sprin.\! 4 
24 298757 Gear, Oil Pump Driye 1 

10 



CAMSHAFT GROUP (CoNTINUED) 

ITEM I PART NO. DE SCRIPTION ! UNIT I , 

2S 298758 Key Feather 1 
?fi 298759 Nut 1 

?7 298760 Washer 1 

?A 298761 Oi l Pumn Assembly 1 

--

-

._--
.-

11 



PISTON. CRANKSHAFT GROUP 

11 
• __ J _ ~ 

12 13 14 

I ITEM I PART NO. I OESeR! PTI ON I UNIT I 
1 298762 Piston 2 
2 298763 Pi.ton Ring A«emhlv 2 
3 298764 Piston Pin 7 
4 298765 Cir-Clip Piston Pin 4 
5 298766 Connectinl! Rod Assembly 2 
6 Connectinl! Rod 1 
7 Bushing, Piston Pin 1 
8 Bolt, Connectinl! Rod 2 
9 Washer Rod Bolt 1 

10 298767 Metal Crank Pin 2 
11 298768 Crank Shaft Assembly 1 
12 Crank Shaft 1 
13 Plug Pin 2 
14 Beari ng Ball 1 
15 298769 Gear, Crank Shaft 1 
16 Key, Feather 1 
17 298770 Collar, Crank-Gear 1 
18 298771 Oil Slinger 1 
19 29877 2 Collar, Crank Shaft 1 
~u 298773 a Ring 1 
21 298774 Oil Sea l 1 
22 298775 Metal, Crank Shaft 1 
23 298776 Metal Crank Shaft 4 
24 298777 Metal, Side 2 
25 298778 Metal, Side 2 12 



VALVE. ROCKER ARM GROUP 

~I 
Universal Motors 

lITEM I PART NO. I OESeR! PTION : UNIT i 
1 298709 Inlet Valve 2 
2 298710 Exhaust Valve 2 
3 298711 Valve Spring 4 
4 298712 Retalner, Valve Sprlng 4 
5 298713 Collet, Valve Sorin2 8 
6 298714 Seal, Valve Stem 4 
7 298715 Cap, Valve 4 
8 298716 Rocker Arm Shaft Assembly 1 
9 Shaft Rocker Arm 1 

10 I Set Screw 2 
11 298717 Bracket, Rocker Arm 2 
12 298718 Stud 2 
13 Nut 2 
14 Washer SDrirul 2 
15 Washer Plain 2 
16 298719 Set Screw 1 
17 298720 Washer 4 
18 298721 Sorin2 Rocker Arm 1 
19 298722 Cir-Clip, External 2 
20 298723 Rocker Arm Assembly 4 
21 Rocker Arm 1 
22 Bushino 1 
23 Screw, Adiustin2 1 
24 Nut 1 

13 



FLYWHEEL GROUP 

~; 
Universal Motors 

r17 
I 

16~ 
I 
.... 

22 

ITEMI PART NO. 

1 298779 
2 
3 
4 
5 298780 
6 298781 
7 298782 
8 
9 

10 
11 
12 
13 
14 
15 

DESCRIPTION 

Flywheel A«emhlv 
,p1 

Gear Rim: 
Pin Straight 
Bolt Fl~hpp' 

W.<h",. 
Flvwheel HousinO" Assemblv 
Housing. Flvwheel 
Pin Strauht 
Plu\! 
Cover 
Bolt 
Washer Sprin\! 
Bolt 
Washer SerinO" 

6 

16 298783 Starter Assembly (See Starter Ass'y Section 
17 Mark, Form 
18 Bolt 
19 Stud 
20 Nut 
21 Washer, Spring 
a. Nut 
23 Washer Spring 
24 

I UNIT I 
1 
1 
1 
3 

!L 
~ 

1 
1 
2 
4 
1 
1 
1 

11 
11 

1 
1 
1 
1 
1 
2 
1 
1 

14 



NOZZLE HOLDER GROUP 

rr 
4 5 2 

ITEMI PART NO. 

1 298784 
2 298785 
3 298786 
4 
5 
6 298787 
7 298788 
8 298789 
9 298790 

10 298791 
11 298792 
12 298793 
13 298794 
14 298795 
15 298796 
16 298797 
17 
18 
19 
20 
21 
22 
23 
24 

~; 
Universal Motors 

10 

1---7 

~8 

8 I 

! 

DESCRIPTION 

Pine Fuel Over Flow 
Cover Iniection Pumo 
Gasket Pumo Cover 
Bolt 
Washer Snrino 
Nozzle Holder Assemblv 
Nozzle Holder Assemblv 
Gasket 
Pine Iniection 
Pioe, In;ection 
Clarno, Pioe 
Clamp, PiPe 
Screw, With Washer 
Glow Plul! 
Co r d, Glow Plul! 
Clip, PiDe 

IUNIT 

1 
1 
1 
4 
4 
1 
1 
2 
1 
1 
1 
1 
1 
2 
1 
2 

15 



FUEL CAMSHAFT GROUP 

\. 

~[I] 
Universal Motors 

ITEMI PART NO. DESCRIPTION I UNIT I 
1 298 798 Iniection Pumo Assemblv 1 
2 Shim Tnif'"tion Pumn ~ 

3 Stud 4 
4 Nut 4 
5 - ~ " n ' ; n o f, 

6 1'''1'1 r~rn<h~ftA«ernhlv 1 
7 Camshaft Fuel 1 
8 298816 1I .. , ... i no Ball 1 
9 Tni .. " tion Purnn Gear 1 

10 298801 Kev Feather 1 
11 298802 Sleeve, Governor 1 
12 298803 Cir-Clip, Sleeve 1 
13 298804 Case, Governor Ball 1 
14 298805 Ball 39 
15 298806 Cir-Clip, Ball Case 1 
16 298807 Ball 6 
17 298808 Guide, Governor Ball 1 
18 298809 Rivet 6 
19 298810 Cir-Clip, External 1 
20 298811 Bearing , Ball 1 
21 298812 Stopper, Fuel Camshaft 1 
22 Bolt 2 
23 298813 Cover, Fuel Camshaft 1 
24 298815 Collar 1 

16 



FUEL CAMSHAFT GROUP (CoNTINUED) 

~~ 
Universal Motors 

ITENI PART NO. OEseRI PTION 

25 298814 Gasket Cover 1 
26 298817 Cir- Clip External 1 
27 801 t 1 
2R W.shpr Plain 1 
29 Washer Sprin2 1 

I 

17 



1- ---
1/ 
I 
I , 
I 
1 9 
I 
I 

:10 
I 
I 
11 1 
~ 

I ITEM I PART 
L 

1 
2 298818 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 298819 
13 298820 
14 298821 
15 
16 
17 298822 
18 298823 
19 298824 
20 298825 
21 
22 
23 

I 24 298826 

N O. 

PLATE GROUP 

12 

26 
Ci5>-_----18 

~~,..-----19 

DESCRIPTION I UNIT 

Assembly App' 
Assemb1v ~aratus, Fuel 

Bodv aratus Fuel 
1 
1 
1 

Pin 1 
Snrinu 1 
Spacer 1 
Screw, Set 1 
Nut Lock 1 
Gasket 2 
Nut. Cap 1 
Can 1 
Lever, Speed Co 
Key, Feath ntrol 
o R" er 

In'' 

1 
1 
1 

Washer Plain 1 
Nut 2 
Plate F" P1 ' nction 

ate, Sneed C 
Gasket C ontrol 
Stud ' ontro1 Plate 

1 
1 

- 1 
4 

Nut 5 -Washer 
Washer' 

SprinS! 

Stoppe; 
Plain - 4 

4 
1 

18 



SPEED CONTROL PLATE GROUP (CoNTINUED) 

ITEM I PART NO. DEseR I PTl ON 

25 Wire ' 1 
26 \.porl C:001<nn , 
?7 Assembly Aoo,natus Idle ~ 
2B Assembly Bolt AdiustinQ 1 
?Q Bolt Ad;ustinQ ~ 
10 Sorinu 1 
11 Nut I. 
l' Nut Can 1 ,-,- 299786 Packin a Gaske t ~ 
14 Cao 1 

19 



GOVERNOR GROUP 

2 

1\\5 13 14 

16 18 19 

ITEMI PART NO. OEseR I PTI ON 

1 298828 Spring . Start 
2 298829 Sprinl! Governor 
3 Governor Lever Assemblv 
4 Lever Fork Assembly 
5 298830 Lever Fork Ass emb l y 
6 Lever Fork 
7 Pin Fork Lever 
8 Pin, Fork Lever 
9 Pin Fork Lever 

10 298831 Lever, Fork 
11 298832 Shaft, Fork Lever 
12 298833 Bolt Lever Shaft 
13 Washer Sprinl! 
14 298834 Holder Fork Lever 
15 298835 Bolt 
16 Bolt 
17 Bolt 
18 Washer, Spring 
19 Washer , Plain 
20 Washer, Spring 
21 Washer, Plain 
ZZ 
23 
24 

(s 

4~ \ 
~5 

., 

~I 
Universal Motors 

1 
1 
1 
I 
1 
1 
1 
1 
1 
1 
1 
I 
2 
1 
1 
2 
1 
2 
2 
1 
1 

20 



NOZZLE HOLDER GROUP 

3 4 5 7 9 11 10 

5 

Jt ~ ~ 0 _ ffffi; 
Universal Motors 

.i ITEM I PART NO. DEseR I PTI ON I UNIT 

1 298787 Nozz le Holder Assembly I 
2 298788 Nozzle Holder Assembly I 
3 Nut I 
4 Joint Eye I 
5 Joint Eye I 
6 Washer Plain I 
7 Body, Nozz le Holder I 
8 Washer Adjustinj! I 
9 Sprinll. Nozzle I 

10 Piece, Distance I 
11 ~od ' . Push I 
12 Nut , Nozz le I .. 
13 Piece , Nozzle I 
14 
15 
16 
17 
18 ' . 

19 
20 
21 
22 
23 
24 

21 



INJECTION PUMP GROUP 

14 

I ITEM I PART NO. I 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
U 
13 
14 
I!> 
16 
17 
18 
19 
20 
21 
22 
23 
24 

@--15 
~-J 
~---4 

DESCRIPTION 

Plate, Adjust 
Sol t 
Spring, Delivery Valve 
Gasket, Delivery Valve 
Val ve , Del ive_ry 
Element, Pump 
Screw 
uasKet 
Screw 
Gasket 
HousinJ< Pump 
Rack Control 
Pin Tappet Guide 
Pin Clamp 
Holder Delivery Valve 
Sleeve Control 
Seat Spring Upper 
SprinJ< PlunJ<er 
Seat SprinJ< Under 
Shim 
Tappett Assemblv 
Roller 
BushinJ< Roller 
Pin Roller 

~[= 
Universal Motors 

I UNIT I 
1 
1 
2 
2 
2 
2 
1 
1 

1 

2 
1 
1 
2 
1 
2 
2 
2 
2 
2 
1 
2 
2 
2 
2 

22 



STARTER GROUP 

" 
[[1Hill11HJffi~ 
Universal Motors 

2S n 11 

I I 
I t I I I 20 II I £3 

L - - - - 1 - - - ...J L - r-J 
13 " 21 12 

ITEMI PART NO. DESCRIPTION UNIT I 
1 :'-". :;0 .. "' o ~'o~ '«om"'" , 
2 Frame, Drive Ena 1 
3 Plug, Exoansion 1 
4 29Q77() Bushing 1 
5 Bolt, Set .1_ 
6 Bol t 2 

7 Lever Drive 1 
8 299771 Switch Ma"netic 1 
9 29977 2 Clutch Over Runnino 1 

10 29977 3 Armature 1 
11 Pin Snan 1 
12 Co11ar 1 
13 Yoke 1 
14 Bolt -"0': " 15 Gasket 1 
16 (oil F;-;;]d 1 
17 299774 Brush ? 

18 2gg7~ Brush ? 

19 Holder Brush , 
20 ~ "n~;n n R~"ch , 
21 Bolt, Throu2h 2 
22 Frame , End 1 

UJ ~27 77 Bushin" 1 
24 Gasket 1 

23 



ST ARTER GROUP (CoNTINUED) 

, . 
r-_.l. - - --, , 

I ITEM I PART 

I H I 
299778 

I 
I 
I 

.~ , 
I I. I I I 

L - - - - 1 - - - ..J L - r-.J 
13 ., I 

NO. I DESCRIPTION 

~I 
Universal Motors 

I UNIT I 
I l I 

24 



FUEL FILTER GROUP 

~~ 
Wll!ilWl..i!lW~ 

20 Universal Motors 

\ \ I 

~ ~,.~ 
r I ~ 

1-----;.::=:~1/ ~J. ~ ~ 
:. ~!:----..12 :' J," -~ 
: 9 ~ : / /-" 
I I 16 17 

:"-eJ ! I I 
I I 
I I 
I r ' I 
, , I 
I , 
l ____________ .J 

lITEM I PART NO. 

1 
2 
3 298605-A 
4 
5 
6 
7 
8 298853 
9 

10 298854 
11 
12 
13 
14 298636 
15 231059 
16 298973 
17 230142 
18 
19 298567 
20 298461 
21 299736 
22 
23 
24 

~i 14-i ~. 

DESCRIPTION 

Fuel Pipe Assembly 
Pipe Fuel 
Clip Pipe 
Gasket 
Joint Fuel Pipe 
Pipe, Fuel 
Clip, Pipe 
Fuel Filter Assembly 
Cover, Filter 
Element Filter 
Plug, Filter Breather 
o Ring 
~1ark, Form 
Bracket, Fil ter 
Bolt 
Bolt 
Nut 
Fuel Pipe Assembly 
Pine Fuel Filter to Enoinp 
Lockwasher 
Electric Fuel Pumn 

-- . - -- -- . - - _. - -, 
; 

, , 
1 _ _ • __ _ _ _ _ _ --.J 

I UNIT I 
I I 

i 
2 
2 , 
1 
2 
1 
1 
1 
1 
I 
1 
1 
2 
? 

2 
1 , -, 
, 

25 



OIL FILTER 2 GROUP 

1 
~ ____ .l. _____ :\ 

8 9 10 11 

5 7 6 4 
\:!.----T----~ 

3 2 \!:---,----:..-
1 ~I 

Universal Motors: 

ITEM I PART NO, D ESCR I PTI ON UNIT I 
1 Assemblv Cover Filter 1 
2 rnu"T' 1 

3 A -,lv V.1u" s.f',,~v 1 

4 Val ve Safety i 
5 Plug 1 
6 Spring 1 
7 o Ring 1 
8 Assembly~ Valve Re1!"f 1 
9 o Rin2 1 

10 PlUQ , 
11 o Rin2 1 
12 298852 Assemblv 'ldge 1 
13 Fil ter Cartridge 1 
14 Label Oil FilT"T 1 
15 
16 
17 
18 
1~ 
20 
21 
22 
23 
24 

26 



WATER PUMP GROUP 

~; 
Universal Motors 

ITEM I PART NO. DESCRIPTION I UNIT 

1 298845 Water Pum 1 
2 Bod Water P 
3 Shaft Water Pum 1 
4 1m eller Water Pum 1 
5 Set Seal 
6 Bearin Ball 
7 Bearin Ball 1 
8 Cir-Cli External 1 
9 Internal 1 

10 Slin er 1 
11 : Pulle 1 
12 Woodruff 1 
13 1 
14 Nut 1 
15 298846 Gasket, Water Pum 1 
16 Stud 4 
17 Nut 4 
18 Washer, 5 4 
19 Washer 4 
20 
21 
22 
23 
24 

27 



~~~TER PLW GROUP (SI-[R1{Y)D) STARTING WITH SERIAL NO. 305359 

'"1. 
II 

\ 
~ 

I?> 

7 

2. 

27A 



AIR CLEANER GROUP 

ITEM I PART NO. DESCRIPTION 

1 Air Cleaner Assemblv 
2 ~ Moni~ -Tn'~' 
3 ? QR7n, r. o d~. rnlM Monif'nl~ 

d ~ Air Silencer 
5 298563 Screen Air Silencer 
6 239158 POD Rivet 
7 298604 Clamp, Adiustab1e 
8 
9 

10 
11 

I 12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 

~~ Wll!lli!lJ..bJl!J~ 
Universal Motors 

I UNIT I 
! 1 
I , 

1 
1 

1 
2 
1 

.--

28 



£IllJlNE mJNT GI{)lP 

~; 
Universal Motors 

4 7 " 
S ~+~~ 7 G 

\.lll\ -~~-
. ~-

-~. , 

~ j~'4' ~~c~ 
I ~e 

I ITEM I PART NO. I DESCRIPTION I UNIT I 
1 ?QR,1,_r Mountinl! Bracket - Front 1 
2 298506 Hex HD. Cao Screw (10 mm x 30 nun LG) 4 
3 298463 Lock Washer - Soli t (10 mm Screw) 4 
4 2985l7-C MbuntinR Bracket - Rear L.H. 1 
5 2985l9-C MountinR Bracket - Rear R.H. 1 
6 298464 Hex HD. Cao Screw 114 mm x 35 mm LG) 4 
7 298465 Lock Washer - Split (14 mm Screw) 4 
8 298232-B Flexible Mount 3 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 

29 



10 

~ 
I 0-----

\ " It 
t:Y' 

\ 
10 9 

ITIIHlliff1ill= 
Universal Motors 

ITEt11 PART NO. DESCRIPTION 

1 299155 Reverse Gea r Box Como1ete 1 l 
2 298S23-D Bell Housin. ;e Gear 1 
3 ?ORA"R H"lC Hrl _Gao_Scr ew (8nun lC 1 . 7.5P_ lC 2 Srnrn I.nno) f, 

4 ? ,lR7<; >10. Wo,hpr SAE S/16 ~ 
5 ?QRd (, 1 Wo,hp r I.nrl< (R.mm c . ,) 6 -
6 ?QRh l(, Hex Hd Cao Screw (lOmm x sOmm Lon~) 6 
7 2984 56 Fla t Washer ( .41 3 1.n. 1 6 
8 29841\3 I.n d Washer Snli t ( 10rnrn Scr ew) 6_ 
9 298461 Lock Washer Split (8mm Screw) 2 

10 29889S Hex Hd. Cap Sere,,' (8mm x 1. 2SP x 16mm Lon2) 2 
11 298897 Clarno Shift Cable t o Shift Control Bracket 1 
12 23 1224 Round Hd. ~lach. Screw (# 10 - 32 x 1/2 Lon.) 2 
13 231890 Lock Washer Split (#10 Screw) 2 
14 230138 Hex Nut (#10 - 32) 2 
15 298898 Pivot Shift Cable t o e Gear Lever 1 
16 231874 Flat Washer SAE 1/4" 1 
17 23028 1 Cotter Pin 3/32 x 1/2" 1 
18 299160 Bracket Shift Control ~lt'2 Cable 1 • 19 299156 Damper Plate 1 
20 299241 _Damper Monntin Q Plate 1 
21 
22 See Page JUA to r ShaH Coupling 
23 
24 

30 



- ~=TRANSMISSION GROU' 
: ---

I ' 

- --- - --- ------------

,---T'------- --------------
ITEi11, PART ~!O _ DESCRIPT!!),,: i l:~,I~ 

------~-: 
299EAO Rigid Coupling 3/ 4" 
299641 Rigid Coupling 7/8" 
299642 Rigid Coupling 1" 
299643 Rigid Coupling 1-1/8" 
299644 Rigid Coupling 1-1/4" 
238162 Screw-Sq _Hd. 3/8 - 16 xl" 
239548 Screw-Hex Hed. 3/8 - 24 x 1-1/4" 
231910 Washer-Shake Proc.f 
230189 Nut-Jam 3/8~24 

298568 
298569 
298484 
298570 
299300 

Flexible Coupling 3/4" - 1/4" Key 
Flexible Coupling 7/8" - 1/4" Key 
Flexible Coupling 1" - 1/4" Key 
Flexible Coupling 1-1/8" - 1/4" Key 
Flexible Coupling 1-1/4" - 5/16" Key 

2 
4 
4 
4 

30a 
--------- - -- --



illIH1BIrfff]~ 
Universal Motors 

8 

:< 
/ 11 

ITEM I PART NO. I DESCRIPTION 

I 298637-B Bracket -
2 231035 
3 230257 
4 298630 
5 231890 Lock Washer Slit 
6 231224 Rd. HD ~lachine Screw 
7 298638 Stud-Throttle Control 
8 231875 Flat Washer SAE 5 16 
9 298886 S rin Throttle Sto 

10 298610 Lock Nut Flexlock 5 16 x 24 
11 230138 Hex Nut #10-32 
12 298629 Ball Joint Throttle Linka e 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 

31 



DYNAMO GROUP 

13 

19 18 17 

ITEM I PART NO. OEseR I PTl ON I UNIT I 
1 298972-' ~~ 'MP ,Hprno'nr F. Toch ,r Ton Xi~ 1 
2 231093 Hex HO C"n_~crew J"3J8-16_x 3-3Jf LOnl!) 1 
3 231876 W".her SAE 3/8" 2 
4 285305 Washer Suli t Lock 3/8" 1 
5 2~0144 Hex Nut 3/8-16 1 
6 298521 A1· i nu It· '\'0. 1 
7 298468 Hex HO Can Screw (8 mm x 1. 25 x 25 mm) 2 
8 298461 Washer Lock (8 mm Screw) 3 
9 2~lR7S Washer Flat SAE 5/16 2 

10 7QR471 A1· IT Adiust;nu Arm 1 
11 231057 Hex HO Can Screw (5/16-18 x 3/4" Lonl!:) 1 
12 231856 Washer Flat Plain 5/16" 1 
13 204002 "V" Belt 1 
14 (~lInn 1i fOri wit! w· ,h Snr;nu 1 
15 Alternator) Nut 1 
16 Key Feather 1 
17 PulleY 1 
18 298837 Washer Crankshaft 1 
19 298836 Nut Crankshaft 1 
20 
21 
22 
23 
24 

32 



rwmo ~~ iif1 
LUMlli1l~JflQ 

3 

" _~ _ 9 ,_ 
'-

5 

• 

4 " 13 

~~ 
"'\ 

i 

Univers2!~ r~1otors 
1\ 

ITEM I PART NO. OEseRI PTI ON I UNIT 1 

1 298595 M~nifold 1 
2 298707 Gasket Exhaust ~lanifold 1 
3 298708 Gasket Exhaust ~lanifold 1 
4 298599 Fyho"st Fl anQ e , Monifnld 1 
5 298600 Gasket Exhaust Flan.e 1 
6 276440 Stud-Exb. Flan~e Mt~. (3/8- 16 x 1- 7 / 16 L~ ) 2 
7 298974 Stud-Exh. Flan~e ~ltQ " (3/8-1 6 x 2-5/8 LQ) 1 
8 230147 Hex Nut Exh. FlanQ e ~ltQ . (3/8-24) 3 
9 298576 Radiator Can Pressuri zed 7# PSI 1 

10 298635 Stud-Exh. ~lanifold (8 mm x 1 " 25 P x 102 mm) 4 
11 298466 Hex Nut Exh. ~lanifold (8 mm x 1. 25 P) 4 
12 
13 
14 
15 
16 
17 
18 
19 -- -zu 
Z1 
a 
23 
24 

33 



2 

~~ 
ill.lrt!I!.U..hW~ 

I~ 16 11 

Universal Motors 

I ITEM I PART NO. DESCRIPTION 

1 ~98633 Heat ExchanQ.er 
2 298632 Suooort Bracket 
3 294386 Clarno Heat Exchan2er 
4 298634 Soacer 
5 298463-A Washer Lock Soli t (10 mm) 
6 298617-A Hex HD Cao Screw (10 mm x 1. 25P x 55 mm LG) 
7 298646 Hose 7/8 10 x 8-1/2 LonQ. 
8 298648 Hose Clamp 
9 286075 Hose Connector 

10 298647-A Hose 7/8 10 x 16 Long 
11 239138 Drain Cock 1/8" 
12 298641 Hose and Drain Adaptor 
13 298642-A Hos e 1/2 10 x 21-1/2 Lonjt 
14 374747-A Hose Clamp 
15 241019 Hose FittinR 90" x 3/8 
16 2QQRO<; Raw Water Pumo 
17 261044-A Gasket, Raw Water Pumo Mt'l/ 
18 298478 Coupling, Water Pump 
19 230371 Roll Pin, 3/16 x 7/8 Long 
20 285305 Washer, Lock Split 3/8 
21 231080 Hex HD Cap Screw (3/8-16 x 1" Long) 
22 298645 Hose 7/ 8 10 x 4-3/4 Long 
z3 298644 Hose Connector 
24 298583 Thermos tat Housing 

I UNIT I 
1 
1 
2 
2 
2 
2 
1 
6 
2 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 

34 



_ COOLItt SYSTEfl Gf{)UP 

Universal Motors 

ITEM I PART NO. DESCRIPTI ON I UNIT I 
25 ?9RQ41 I:,d·"t T~"~Mht ~n ,';nn 1 

26 ?OO70Q ThermnStOt ~ssembTY 1 
27 <:'h,~ ? --- . 2Q I'!asher Pl"in 2 
29 ~I",her lork Snl it ? 
30 Hex Nut ? 
31 298841 Hose Water Return 1 
32 298842 Clamo Hose ? 
33 298840 PiDe i'l,ter Return 1 
34 298839 G"kPt ~r Fl.nnp 1 
35 298838 Fl"nnpW.t';r 1 
36 299066 Temner. tllr" <:'''n~''r (Not Shown) 
37 - - - - -' - - - -
38 
39 
40 298904 Soare Parts Kit INnt <:'hnwn\ 1 
41 ?k??110 ~"n;i<;lImn Pllmn (N;;t<:hown ) 1 

42 
43 
44 
45 
46 
47 
48 

35 



INSTRUMENT PANEL 

PART NO. OESCR I PTI ON UNIT 

298559 Instrument Panel Complete Optional 
298572 Panel 1 
298385 Anvneter 1 
299240 Oil Indicator Light 1 
298383 Temperature Gauge 1 
299190 Ignition Switch 1 
299650 Blower Switch 1 
299754 Blower Switch Plate 1 
299839 Glo Plug Switch 1 
299755 Glo Plug Switch Plate 1 
299756 Caution Plate 1 
299651 Fuse - lOA 1 
299066 Temperature Sender - 1/4" 1 
298584 Panel Harness 1 
298585 10 Ft. Extension Harness 1 
298586 Engine Wire Harness 1 

OR 

299732 Instru~Ent Panel Complete with 299263 
Tachometer and All Other Components 
Li s ted Above . 

256748 Spare Pa r ts Kit Optional 
256736 Gasket Set Optional 

36 



E 
CD 
+-' 
rJ) 

>-
en 
-co 

C,.) .-... 
+J 
C,.) 
Cl) -• R , 
~ 

® 
Purple 

Universal 
ENGINE CONNECTIONS 

Diesel 
PANEL CONNECTIONS 

3 CYL. .--_--J"'-__ -, 
I 

2 CYL. Connect to ACC . tenn. on s~11 tch 

. . - -
-~-

l., l., c, l., B1" "" _.l. . . . . I 
-\-

'0-,--'. 1-11 1' ,tr 
... --. T i 

GLOW I PLUGS FUEL PUMP 
+ 

BLOWER 
SWITCH 

Grounded 
to 

En91 ne Cl 
B1K. 

12 V. 
BATT. 

MALE-S" I ® @ @) 

@<D@~ 

STARTER SO 

CD 
Orange 

1 (2) 
Red 

0Lt. 
Blue ~ 

W~ 
® 

Purp.1 e 

(j) 
CD !Lt . 

(lranoe B1 ue ill. 

OIL TEHP FEMALE-l CDW~ 

~ SENDER SENDER ~!~('r')1 
,,,,,,,,{if % z z z z Z 7 Z Z Z Z Z Z Z Z Z Z Z Z Z Z 7 Z Ai(§) -Oil 

® 
Tan 

I 



• 

, 

( 



t .' 

,1 

< 


